
Subject Area: Management and Customer Relations

Energy Efficiency Best Practices  
for North American Drinking  
Water Utilities





Energy Efficiency Best Practices 
for North American Drinking 
Water Utilities

©2011 Water Research Foundation. ALL RIGHTS RESERVED. 



About the Water Research Foundation

The Water Research Foundation (formerly Awwa Research Foundation or AwwaRF) is a member-supported, 
international, 501(c)3 nonprofit organization that sponsors research to enable water utilities, public health 
agencies, and other professionals to provide safe and affordable drinking water to consumers.

The Foundation’s mission is to advance the science of water to improve the quality of life. To achieve this 
[...]
a CMMS guides the engineering section to determine which projects are priority projects within 
the utility’s capital improvement program. Likewise, it guides the operations staff to know where 
budgeted funds for labor and materials are to be applied.

In general, a CMMS is composed of several important elements:

• A method to prioritize work projects based on established criteria
• A standard format for tracking water operations data
• A process that assigns preventive maintenance tasks prior to becoming corrective 

maintenance tasks
• A format to track and trend the condition and operating history of the utility’s 

infrastructure
• A linkage between the CMMS and the utility’s operating platform, such as a SCADA 

program

As part of an asset management plan, the CMMS program will feed data into a utility’s 
energy management platform which will provide the necessary information and framework for 
the utility to manage all facets of its energy costs from how much energy is used to the unit price 
of energy purchased. In the early days of CMMS programs, utilities spent considerable amounts 
of money in start up costs to develop the computer software. However, today many proprietary 
CMMS programs can be purchased “off-the-shelf” that are affordable to a utility of any size.

©2011 Water Research Foundation. ALL RIGHTS RESERVED. 



 34  | Energy Efficiency Best Practices for North American Drinking Water Utilities

Water Treatment

Best Practices
• Slow Sand Filtration
• River Bank Filtration
• Conventional Filtration Treatment
• Direct Filtration Treatment
• Diatomaceous Earth Filtration
• Air Stripping
• Membranes
• Ozone
• Ultraviolet Disinfection
• Desalination

While conventional treatment remains most common (coagulation, sedimentation, filtra-
tion with chlorine disinfection), many water systems use other treatment/disinfection technologies 
to assist them in meeting changing water quality regulations (disinfection byproducts and micro-
biological inactivation) and higher standards of water quality expectations from customers.

On average, water treatment uses 10 to 20 percent of total treatment and delivery energy 
costs for systems treating surface water (the other 80 to 90 percent is pumping costs from source to 
treatment and treatment to customers). While the focus should be on distribution system energy sav-
ings enhancements, for some utilities, the best energy gains may be found in optimizing treatment.

Water utilities should select the treatment processes/technologies that best correlate to 
achieving their energy management goals and overall system optimization. It is important that a 
water utility evaluate the life cycle costs, payback, and overall benefits for each treatment option. 
The best treatment option may utilize more energy than another option; however, when the tech-
nology is used in combination with other implemented improvements to promote an overall sys-
tem optimization approach, the end result may provide overall energy reductions for the system.

While a number of newer technologies are energy intensive (reverse osmosis and desal-
ination, for example) even these technologies are becoming more energy efficient. Alternative 
approaches to current treatment processes can be investigated by water utilities. For example, 
some plants that withdraw their water from a river could use riverbank filtration instead and elimi-
nate their need for any of the other processes (flocculation, sedimentation, and filtration) except 
disinfection. A summary of various alternative treatment processes, uses, and benefits are identi-
fied below.

Slow Sand Filtration

The slow sand filtration (SSF) treatment process was first used in the U.S. in 1872 (NDWC 
2000), primarily in the north east, and is the oldest type of municipal water filtration. SSF treat-
ment works by raw water, typically surface water, percolating through a biological layer on the 
surface of a bed of porous sand. The biological filter, Schmutzdecke, develops on the surface of 
the sand where particles are trapped and organic matter is biologically degraded through biodeg-
radation and bioadsorption. SSF systems typically consist of a tank, a bed of fine sand, a layer of 
gravel to support the sand, under drains to collect filtered water, and a flow regulator to control the 
filtration rate. The influent water is introduced over the surface of the sand filter and then drained 

©2011 Water Research Foundation. ALL RIGHTS RESERVED. 



 Chapter 3: Best Practices in Energy Efficiency |  35

from the bottom. The sand filter typically ranges from 1 to 3 meters in thickness and consists of 
fine grained (0.15 to 0.35 mm) sand with a uniformity coefficient of 2 to 3 (Logsdon et al. 2002).

Slow sand filters do not require electricity to operate as the water layer, which is commonly 
one meter in depth, provides the head pressure. See the Pumps Section for more information on 
pump energy use (which is avoided entirely in this case) to determine energy savings. In order to 
maintain the head pressure, the water depth should remain constant. The efficiency of SSF depends 
on the particle size distribution of the sand, the ratio of the surface area of the filter to depth, and 
the flow rate of water through the filter (NDWC 2000). Compared to other treatment processes, 
SSF has a low installation cost and does not require the use of chemicals for the filtration process. 
SSFs process water at a slower rate (0.015 to 0.15 gpm/sf of bed area) as compared to 2 to 5 gpm/
sf filtration rates for conventional treatment processes. Filter bed sizes can range from 200 sq ft 
in area for very small communities to several acres in size for large communities (NDWC 2000). 
SSF is a low-cost treatment option for small water systems needing to comply with the Surface 
Water Treatment regulations. Pilot testing is necessary to properly size and design a SSF treatment 
system.

Slow sand filters are typically cleaned every few weeks to a year, depending on the turbid-
ity of the source water (NDWC 2000), by allowing the water to drain and the sand to dry and then 
removing the top few centimeters of sand that are clogged with biological material (Schmutzdecke). 
This layer is commonly cleaned separately, and after several cycles, the accumulated removed 
sand is replaced. Alternatively, SSFs can be cleaned by closing off the underdrains and stirring up 
the top layer of sand, releasing the biological material into the (unfiltered) water standing on top 
of the sand. That water can then be drained off to the side (separate mechanism from underdrains). 
This process is called wet harrowing. After a filter has been cleaned, its removal efficiency is much 
lower, as is the head loss over the filter. As biological material accumulates, the removal efficiency 
becomes higher and higher, as does the head loss. Eventually, unacceptably high head loss forces 
filter cleaning. To increase initial filter efficiency, a small portion of the removed biological mate-
rial may be re-added to the filter surface (Logsdon et al. 2002).

Low water and air temperatures can reduce the effectiveness of the biological filter. 
Therefore, SSF in colder climates will need housing for protection. Source water turbidities above 
10 NTU are not well tolerated by slow sand filters and will require pre-treatment. Removal of 
coliforms is 1 to 3 log units, and removal of Giardia and viruses is 2 to 4 log units (NDWC 2000).

River Bank Filtration

River bank filtration (RBF) is gaining in popularity for larger municipalities as pre-treat-
ment for surface water. Riverbank filtration is an energy efficient pretreatment option available 
to some water utilities that can be used to meet the changing water quality regulations related 
to disinfection byproducts (DBPs) and microbiological inactivation and treatment of inorganic 
contaminants (Wang, Hubbs, and Song 2002). RBF relies on the bacteria in the native soil (allu-
vium) as well as the soil particles themselves along the river bank to filter the water and remove 
contaminants (particulates, organics, and microbiologicals). Collector wells are commonly used to 
withdraw water adjacent to the river and typically range in depth between 50 and 150 feet below 
ground surface (thus the system requires pumping to overcome 50 to 150 feet of head of water). 
Some water utilities that historically relied on river water have incorporated RBF as it removes 
the taste and odor issues that are commonly associated with treating water directly pulled from the 
river.

©2011 Water Research Foundation. ALL RIGHTS RESERVED. 



 36  | Energy Efficiency Best Practices for North American Drinking Water Utilities

The use of collector wells allows the application of RBF to be used by medium to large 
water utilities since millions of gallons per day can be withdrawn and processed. Water withdrawn 
from the river bank is pumped to the treatment facility for post-treatment, typically including 
the addition of chlorine prior to entry into distribution system. Surface water with high levels of 
organics and total organic carbon (TOC) commonly interacts with chlorine disinfection to produce 
various disinfection byproducts (DBPs). Removal (secondary treatment) of the DBPs after the 
raw water has been treated can include energy intensive and water intensive treatment processes 
such as membrane filters and granular activated carbon (GAC). RBF naturally filters the organics 
from the raw surface water and has the potential to eliminate the production of DBPs or need for 
additional secondary treatment (Brandhuber 2005). Feasibility and pilot test studies are necessary 
to properly design a RBF system and ensure that treated water will meet applicable water qual-
ity standards or determine if any additional treatment will be necessary in order to meet all water 
quality standards.

For comparison, pumping water from a depth of 100 feet is equivalent to pumping across a 
filter or other process with a head loss of 43 psi, except of course that the river bank never needs to 
be backwashed or otherwise cleaned. The typical range of head loss for a rapid sand filter alone is 2 
to 8 feet (not counting backwashing, which is a significant energy cost) (Spellman 2009). Although 
energy costs vary on a case-by-case basis, it can be demonstrated that the treatment processes in 
a traditional plant setup can add up to more head loss than using collection wells. As an example, 
Louisville Water Co. in Kentucky is currently working on a RBF project that will have a capac-
ity of 75 MGD. By changing to RBF, the water company expects to save $500,000 annually from 
reduced energy consumption. Other sites that have implemented RBF include Pembroke, NH; 
Jackson, NH; Cedar Rapids, IA; and Lincoln, NE. Samples of river bank filtered water from these 
sites had non-detectable (<1 CFU/100 ML) amounts of all measured bacteria and reduced turbidity 
by about 83 percent on average (Partinousi, Collins, and Brannaka).

Conventional Filtration Treatment

Conventional filtration is a process for removing particulate matter and microscopic organ-
isms from water. It is comprised of a series of chemical and mechanical stages that condition and 
then ultimately filter the water. The process begins with a chemical feed addition of flocculation/
coagulant aids as well as certain pH adjusting chemicals. Polyaluminum chloride (PAC) is a floc-
culent/coagulant that is replacing the traditional flocculents (aluminum sulfate or iron salts) in 
many water treatment plants. It functions more reliably over a range of temperature and pH. It also 
requires a lower dose and causes less pH drop than aluminum sulfate, which means lower amounts 
of base/caustic (such as sodium hydroxide) that have to be added to balance the pH of the water, 
and less sludge to be disposed of. Less base used means less base has to manufactured and trans-
ported to the plant, with attendant lowered energy costs. Less sludge production can also lower 
energy costs to scrape or pump sludge out of sedimentation tanks. If sludge is transported off site, 
reduced sludge production also reduces transportation energy costs. PAC is more expensive than 
aluminum sulfate, however the lower dose required means that the two flocculent processes are 
fairly equivalent in cost-per-treatment. PAC acts faster than aluminum sulfate, which allows plants 
to use smaller flocculation and settling tanks.

Next, the chemicals are mixed quickly in a flash mix or rapid mix process for the purpose 
of having a uniform dispersion of the added chemicals in the water. Rapid mixing can be accom-
plished through mechanical means such as with propeller or turbine flash mixers, which require 

©2011 Water Research Foundation. ALL RIGHTS RESERVED. 



 Chapter 3: Best Practices in Energy Efficiency |  37

energy input to operate pumps that churn and blend the water stream. There are also low energy 
input methods of rapid mixing such as static in-line mixing and hydraulic jumps, each of which 
require no outside energy input but rather use the water’s own energy to accomplish the rapid mix-
ing, thereby increasing the headloss through the rapid mixing stage (Baruth 2005).

Following the rapid mixing stage, the particles in the incoming water are destabilized 
through the coagulation stage. The charges on the water particles are generally all negative, and 
destabilizing the particles creates a condition where the particles will begin to attract to one another 
being oppositely charged. After coagulation, the water is gently stirred to allow the particles to 
gather into larger accumulated masses. This stage is called flocculation, and as with rapid mixing, 
there are both hydraulic and mechanical flocculation methods.

Traditional mechanical methods use paddles or blades to agitate the water and form flocs. 
This requires energy input. It is possible to instead use gravity powered hydraulic flocculation. 
Hydraulic flocculation does cause head loss, so it is only appropriate for plants where causing fur-
ther head loss would not simply increase pumping needs later in the treatment. Plants at a higher 
elevation than the distribution system are often good candidates. Head loss varies depending on 
the design of the flocculator. There are significant advantages to hydraulic flocculation in that it 
does not require any motorized equipment, and as such saves on all of the energy and maintenance 
costs of that equipment. There are several types of hydraulic flocculators: some use baffles to mix 
the water as it flows, some use gravel beds, and the Alabama flocculators use a series of tanks 
interconnected by pipes. Although hydraulic flocculators are simple to maintain, they do need to be 
occasionally cleaned of sediment (about once a week for the Alabama flocculators, less frequently 
for the other kinds). Since they are not adjustable, hydraulic flocculators may not be appropriate 
for plants that experience very large ranges of flow or turbidity.

Information on how to size a baffle hydraulic flocculator can be obtained from AguaClara, 
a research group at Cornell University in Ithaca, NY. The Web site is found at https://confluence 
.cornell.edu/display/AGUACLARA/Home/.

The book, Water Treatment Processes: Simple Options (CRC 1995), has general and sizing 
information on all three kinds of flocculators, and is available as a Google Books preview: http:// 
books.google.com/books?id=yd_sM8W8f-wC&printsec=frontcover&source=gbs_v2_summary 
_r&cad=0.

The book, Coagulation and Flocculation in Water and Wastewater Treatment (Bratby 2006), 
has information on sizing gravel bed flocculators and baffled flocculators, and is available as a Google 
Books preview: http://books.google.com/books?id=vmkNROg_ehMC&printsec=frontcover.

Two additional resources include Water Treatment Unit Processes: Physical and Chemical 
(Hendricks 2006) and Efficiency Enhancement Using Different Coagulants: A Case Study of E.T.P. 